PRODUCT
HONDA/KAWASAKI
YAMAHA/SUZUKI
to SKIDPAD TOP
REPAIR PARTS  
PAD 50mm STARLIGHT
Part No:50360-12166-00
Price:\5,000-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:テ
Buy
PAD 50mm BLACK
Part No:50360-11166-00
Price:\4,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 50mm WHITE
Part No:50360-10166-00
Price:\4,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 60mm BLACK
Part No:50360-11166-60
Price:\4,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 60mm WHITE
Part No:50360-10166-60
Price:\4,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 60mm NTC BLACK
Part No:50360-31166-60
Price:\4,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 60mm NTC WHITE
Part No:50360-30166-60
Price:\4,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 70mm STARLIGHT
Part No:50370-12166-00
Price:\6,000-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 70mm BLACK
Part No:50370-11166-00
Price:\4,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 70mm WHITE
Part No:50370-10166-00
Price:\4,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 80mm STARLIGHT
Part No:50360-12166-80
Price:\6,000-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笆ウ
Buy
PAD 80mm BLACK
Part No:50360-11166-80
Price:\4,800-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 80mm WHITE
Part No:50360-10166-80
Price:\4,800-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 90mm STARLIGHT
Part No:50360-12166-90
Price:\6,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笆ウ
Buy
PAD 90mm BLACK
Part No:50360-11166-90
Price:\4,800-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 90mm WHITE
Part No:50360-10166-90
Price:\4,800-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 90mm NTC BLACK
Part No:50360-31166-90
Price:\4,800-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
PAD 90mm NTC WHITE
Part No:50360-30166-90
Price:\4,800-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
Flange Bolt M10X110
Part No:95801-1011000
Price:\450-(JPY)
Model:-
Before you order, please make sure you have the right size of the bolt from the parts list on the instruction
 
Stock:笳
Buy
Flange Bolt M10x120
Part No:95801-1012000
Price:\450-(JPY)
Model:-
Before you order, please make sure you have the right size of the bolt from the parts list on the instruction
 
Stock:笆ウ
Buy
Flange Bolt M10X125
Part No:96400-10125-00
Price:\450-(JPY)
Model:-
Before you order, please make sure you have the right size of the bolt from the parts list on the instruction
 
Stock:笆ウ
Buy
Flange Bolt M10X130
Part No:95801-10130-00
Price:\450-(JPY)
Model:-
Before you order, please make sure you have the right size of the bolt from the parts list on the instruction
 
Stock:テ
Buy
Flange Bolt M10X145
Part No:90110-HB6-000
Price:\520-(JPY)
Model:-
Before you order, please make sure you have the right size of the bolt from the parts list on the instruction
 
Stock:笳
Buy
Flange Bolt M10X160
Part No:96400-1016000
Price:\550-(JPY)
Model:-
Before you order, please make sure you have the right size of the bolt from the parts list on the instruction
 
Stock:テ
Buy
Flange Bolt M10X175
Part No:90020-KW6-900
Price:\580-(JPY)
Model:-
Before you order, please make sure you have the right size of the bolt from the parts list on the instruction
 
Stock:笳
Buy
Flange Bolt M10X183
Part No:90102-GW2-000
Price:\580-(JPY)
Model:-
Before you order, please make sure you have the right size of the bolt from the parts list on the instruction
 
Stock:笳
Buy
Metal Base 5mmXφ10
Part No:50361-20173-10
Price:\1,530-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:テ
Buy
Metal Base 15mmXφ10
Part No:50361-20235-00
Price:\2,000-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笆ウ
Buy
Metal Base 15mmXφ10
Part No:50361-20419-00
Price:\2,000-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:テ
Buy
Metal Base 25mmXφ10
Part No:50361-20236-00
Price:\2,200-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:テ
Buy
Metal Base 30mm
Part No:50361-20228-00
Price:\2,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
Metal Base 35mmXφ10
Part No:50361-20213-00
Price:\2,500-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笆ウ
Buy
Metal Base 40mmXφ10
Part No:50361-20138-00
Price:\2,700-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
Metal Base 40mmXφ10
Part No:50361-20212-00
Price:\2,700-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:テ
Buy
Metal Base 45mmXφ10
Part No:50361-20213-10
Price:\2,800-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笆ウ
Buy
Rubber φ19XD50XL5
Part No:0311-19320-5R00
Price:\300-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:笳
Buy
Washer for ZRX
Part No:030A-23400-5010
Price:\686-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:テ
Buy
Washer for ZX-6R
Part No:030A-10302-0100
Price:\110-(JPY)
Model:-
Before you order, please make sure you have the right part numbers from the parts list on the instruction.
 
Stock:テ
Buy
 
 
Inquiry / WEB-LINK PageTop
All Rights Reserved (C) Moriwaki Engineering Co., Ltd.